
 

 

Since January 2020 Elsevier has created a COVID-19 resource centre with 

free information in English and Mandarin on the novel coronavirus COVID-

19. The COVID-19 resource centre is hosted on Elsevier Connect, the 

company's public news and information website. 

 

Elsevier hereby grants permission to make all its COVID-19-related 

research that is available on the COVID-19 resource centre - including this 

research content - immediately available in PubMed Central and other 

publicly funded repositories, such as the WHO COVID database with rights 

for unrestricted research re-use and analyses in any form or by any means 

with acknowledgement of the original source. These permissions are 
[...]
be expected depending on specific application. With good weather, well-digested sludge may achieve as high as 45% solids

concentration in 6 weeks. Covered beds have also been employed in wetter climates.

Other methods of sludge treatment include composting, thermal treatment, incineration, advanced alkaline stabilization, and

wet oxidation. Of course, combustion methods may lead to air pollution problems and have residual ash to be disposed. It should

be noted that other less utilized methods exist, and treatment may be used prior to the methods described for stabilization and/or

conditioning.
Ultimate Disposition of Solids

The quality/ultimate disposition of sludge (termed biosolids for municipal wastewater residuals) is currently governed by the

USEPA through 40 CFR Part 503 of the 1987 Clean Water Act Amendments. The EPA promotes practices that provide for the

beneficial use of municipal sewage sludge biosolids, while maintaining or improving environmental quality and protecting public

health. These practices typically include land application of biosolids as a soil amendment or fertilizer supplement and various

procedures that derive energy from biosolids or convert them to useful products.

Part 503 standards provide for a wide range of end-use possibilities for biosolids that depend on sludge characteristics and

treatment methods. Processes defined as Processes to Significantly Reduce Pathogens (PSRP) generate a ‘Class B’ sludge that may be

used under restricted conditions. Those biosolids processed by Processes to Further Reduce Pathogens (PFRP) are termed a ‘Class A’

sludge and can be used unrestrictedly. The term ‘Exceptional Quality’ is often used to describe a biosolids product which meets Class

A requirements. The end product must be stable (i.e., no odors, no vector attraction), noninfectious, and of sufficiently low metals

content so as not to translocate and bioaccumulate to undesirable levels. Some treatment technologies capable of producing a Class

A sludge include composting, heat drying, auto-thermal thermophilic aerobic digestion, pasteurization and gamma radiation.
Figure 14 Sand drying beds



Wastewater Treatment &Water Reclamation 19
The constraints on the use of sludge for growing edible crops are primarily associated with the presence of heavy metals, the

nitrogen content, and the possibility of the presence of phytotoxic materials in the sludge. Particular care must be given if the solids

contain contributions from industry.

Some metals of concern include arsenic, mercury, lead, zinc, copper, and nickel, although the limiting metal is usually

cadmium. Cadmium is of particular concern because of its potential translocation from the soil to the fruit and the ability of

certain crops, such as chard, to accumulate significant quantities in the edible portion of the plant. Other metals such as arsenic may

also be accumulated in fruit and grain to levels exceeding FDA and other regulatory limits.

Nitrogenous material is also of concern and may be a limiting factor in sludge application rates. Because soil biochemical

reactions are mostly aerobic, nitrification will occur, and if the nitrogen is not used by the crops, it will be converted to nitrate.

Nitrate in groundwater can cause methemoglobinemia in infants.

The helminths may pose a pathogen threat because they concentrate in the sludge and possess the ability to survive extremely

adverse environments. For example, Ascaris ova have been found to survive for as long as 7 years. Other pathogens may cause

restrictions on crops grown in sludge application sites.

Groundwater is of primary concern in areas where sludge is applied and potential adverse effects must be considered. The travel

of various contaminants through soil depends on many factors, including the soil composition, the contaminant, its concentration

and speciation, and the groundwater hydrology.

As previously indicated, when biosolids are effectively treated and recycled they can be used as a significant resource. Reduced

disposal volume conserves land disposal facility capacity. Other benefits include improved soil fertility and tilth, reduced need for

fertilizers, better growth and quality of crops, and decreased energy consumption. According to the USEPA Biosolids Fact Sheet for

Land Application of Biosolids in 2000, nationally about 60% of biosolids were land applied. In California it was 70% and in

Oregon 95%. Stabilized biosolids have also been employed as intermediate and final landfill cover; to recover lands devastated by

mining; and, smelting activities, and for wetlands reclamation.
Advanced Wastewater (Tertiary) Treatment

Thus far, the conventional treatment of wastewaters has been described (BCT), and one may conclude that organic waste materials

(BOD), suspended solids, and bacteria can be reduced with relatively high efficiency, as shown in Table II. The treatment plant flow

scheme may be arranged as shown in Figure. 15(a) (activated sludge) or Figure 15(b) (trickling filtration). Considering the

concepts previously discussed, one can trace the flow and removal of the three parameters of primary concern (BOD, suspended

solids, and the bacterium Escherichia coli) by conventional treatment.

Other contaminants may not be significantly reduced using secondary treatment and therefore must be subjected to other

removal techniques or tertiary treatment (BATEA). These contaminants include toxic organics, VOCs, phosphorus, nitrogen, heavy

metals, refractory organics, and difficult-to-remove pathogens such as Giardia lamblia. Some processes investigated and applied

with success for removals include coagulation and flocculation, filtration, ion exchange, nitrification, denitrification, membrane

processes, air stripping, adsorption, and chemical oxidation. These will be discussed briefly in the following sections.
Suspended Solids Removal

Total Suspended solids (TSS) removal by tertiary treatment implies the removal of those materials that have been carried over from

a secondary clarification process. Pretreatment is required prior to physical chemical treatment processes. Influent suspended solids

concentration must be less than about 100 mg l�1 or backwashing requirements become excessive for sand filtration. Finely

dispensed suspended solids may require the addition of coagulant prior to filtration. Several means for removal of suspended solids

have been proposed and tested. These include the use of diatomaceous earth filtration, pressure filtration, chemical clarification,

sand filtration with conventional and multimedia units, ultrafiltration, and the moving-bed filter. With the exception of the

chemical clarification processes, these methods all involve removal by physical straining of the finely divided solids.

Diatomaceous earth filtration is a form of mechanical separation that uses diatomaceous earth, a powdered filter aid, that

is built up on a supporting medium. As filtration proceeds, the solid material that will not pass through the diatomaceous
Table II Efficiencies of treatment processes for domestic sewage

Treatment BOD (%) Suspended solids (%) Escherichia coli (%)

Plain sedimentation 25–40 40–70 25–75
Chemical precipitation 50–85 70–90 40–80
High-rate trickling filtration preceded and followed by plain sedimentation 65–95 65–92 80–95
Low-rate trickling filtration preceded and followed by plain sedimentation 80–95 70–92 90–95
High-rate activated sludge preceded and followed by plain sedimentation 65–95 65–95 80–95
Conventional activated sludge preceded and followed by plain sedimentation 75–95 85–95 90–98
Chlorination of biologically treated sewage – – 98–99



Figure 15 Flow schemes for conventional municipal wastewater treatment

20 Wastewater Treatment &Water Reclamation
earth is retained and eventually builds up a pressure that will no longer allow filtration. At that point, the unit is backwashed

and made ready for another cycle. It should be noted that the diatomaceous earth filtration process was developed during

World War II to remove the cysts that cause amoebic dysentery and is presently quite common in swimming pool filtration.

Chemical clarification consists of four phases: coagulation, flocculation, sedimentation, and filtration. Coagulation, essentially

the addition of chemicals that are rapidly mixed with the water, usually involves the use of polymers and/or the oxides of

aluminum, iron, or calcium. Once the coagulation step (charge neutralization) is accomplished, the flocculation process then

allows aggregation, neutralization, and adsorption of the floc particles. This process is followed by the sedimentation process,

where the flocs that have been previously formed are allowed to settle. Althoughmost of the flocculated material will be removed in

the sedimentation tank, it is usually required to further remove the floc particles that do not settle by the use of a filtration process

that is conducted in beds of porous media such as sand.

The usual means of filtration has been through sand beds containing graded sand placed on a supporting medium containing

an underdrain to collect the filtered effluent. As wastewater containing solids is passed through this type of filter, the solids will

accumulate and eventually clog up the openings causing high head loss and/or poor effluent quality. Thus, some provision must be

made to remove the collected material. The procedure usually followed is to backwash the sand, that is, to reverse the flow, usually

with air scour, so that the sand is suspended and the lighter material is washed away. It should be noted that subsequent to a

backwashing operation, the sand will settle according to size and thus become stratified, with the smaller particles at the top. Since

these particles will filter out most of the solid material, it may be concluded that the entire depth of a sand bed is not utilized in a

filtration process. To alleviate this problem, a multimedia filter is employed, involving different filtration materials, each having a

different specific gravity. Materials commonly used are sand, coal, and garnet, as shown in Figure. 16. This type of filter extends the

length of the filtration runs and demonstrates high efficiency. Filter loadings are usually designed from 2 to 6 gpm/ft2 with

4 gpm/ft2 being the most typical.

The moving-bed filter is a technique that is essentially a form of countercurrent extraction, that is, feeding the sand counter-

current to the filtering water. As the filter surface becomes clogged, the filter medium is moved forward and a new surface is

exposed. It is said that, theoretically, 1% of the filter is being backwashed 100% of the time as compared to a conventional

backwashing operation where 100% of the filter is backwashed 1% of the time.



Figure 16 Stratification of different types of filters. (a) The activated sludge process; (b) the trickling filtration process.

Wastewater Treatment &Water Reclamation 21
Ultrafiltration or nanofiltration uses pressure to drive a liquid through a membrane permeable to some consituents including

fine particles, viruses, bacteria and protozoans. This process is similar to reverse osmosis, but differs with respect to the size of the

particles that are separated. Ultrafiltration will generally not retain a particle whose weight is 500–1000 times the molecular weight,

and thus it fails to separate inorganic salts. The pressures used in ultrafiltration are on the order of 50 lb/in2 as contrasted to

pressures exceeding 500 lb/in2 in reverse osmosis. The process is essentially one of pressure filtration, using semipermeable

membranes that act as molecular screens and separate colloidal and molecular materials that are dissolved or suspended in the

liquid phase.
Organic Removal

As previously indicated, wastewaters may contain measurable amounts of refractory soluble organics, toxics, VOCs and other

contaminants not removed by conventional processes. These problem organics may be removed at the source (usually recom-

mended), within the biological treatment step, and/or in the tertiary treatment stage following conventional treatment. The

composition of refractory organics is not always precisely known. Although they are not easily biologically oxidizable, they may

exercise a BOD in a receiving water over time. In addition, these materials may cause taste and odor problems in a water supply, and

more important, the potential toxicological effects on the aquatic environment and on humans have not been precisely delineated.

Toxics are of concern and must be removed or reduced to below threshold concentrations prior to biological treatment. VOCs may

result in noncompliance with air regulations and result in worker and public health concerns.

Volatile organics (benzene, toluene, etc.) should be removed by pretreatment prior to biological treatment. Air stripping or

steam stripping can be used depending on the characteristics of the volatile organics. Air stripping is accomplished in packed or tray

towers with countercurrent air–liquid flow. The off gas must be treated through vapor-phase carbon, biofilters, combustion or



22 Wastewater Treatment &Water Reclamation
other methods. Steam stripping introduces steam in a packed tower, causing volatiles to be removed in the vapor phase. Biofilters

can also be employed to treat off-gases from the stripper and/or aeration basin. This low-cost method employs a porous medium

that promotes sorption into a liquid film on the medium surface followed by microbial stabilization. Powdered activated carbon

(PAC) has been used in the aeration basin to adsorb VOCs and toxic compounds.

Chemical oxidation is typically employed to treat contaminants that may be non-biodegradable (refractory), toxic or inhibitory

to microbial growth, and odor causing. Oxidizing agents used include ozone, O3; hydrogen peroxide, H2O2; permanganate, MnO�
4 ;

various chlorine compounds; or even oxygen. These reactions frequently require catalysts to be cost effective. Such catalysts include

UV light for ozone and hydrogen peroxide. Ferrous iron (FeSO4 or Fenton’s reagent) at pH of about 3.5 is frequently employed for

use with H2O2. Metal oxides such as titanium dioxide have also been employed for O3 catalysis. Ozone and UV plus various

catalysts may be combined for specific waste in advanced oxidation processes. It is often not cost effective to carry the chemical

oxidation to completion. Partial oxidation to compounds may be sufficient to render specific compounds such as many priority

pollutants less toxic and more amenable to subsequent and less expensive biological treatment.

Adsorption may also be used to remove toxics, refractory organics, some heavy metals, and VOCs. Activated carbon possesses

the property of attracting many contaminants to adhere to its surface via adsorption. Activated carbon is very porous with a very

high surface-area-to-unit-weight ratio and thus possesses a high adsorption capacity for the hydrophobic soluble organics in

wastewater. It can be contacted with wastewater either as a very fine powder or as granules. Since the powdered form is not

conducive to column operation, granular activated carbon is used most frequently in advanced wastewater treatment plants. As the

wastewater passes through the bed and the constituents from the wastewater are adsorbed onto the carbon, the sites available for

adsorption will be exhausted and the bed must be replaced. The replacement can either be by new activated carbon material or by

thermal regeneration of the exhausted bed. The sorption capacity of regenerated carbon however may be reduced as compared to

the virgin material. In large plants, regeneration by high temperatures is usually practiced. Powdered activated carbon (PAC) can be

added to the activated sludge process for enhanced performance (the PACT process). This has been shown effective for removing

many priority pollutants and refractory organics. It can also remove color and enhance nitrification.
[...]
evapotranspiration (evaporation from soil and surface water and transpiration) by plants. With an increase in salinity, plants

expend energy in adjusting for osmotic effects to obtain water from the soil. Thus, less energy is available for plant growth and a

reduction in productivity occurs. Adequate drainage is mandatory for long-term use of reclaimed water for irrigation, and it may be

necessary to leach more water through the soil than the plants require in order to maintain a proper salt balance.

Sodium is of particular concern in irrigation water because of its ability to cause changes in soil structure, infiltration, and

permeability rates. A high percentage of sodium in a soil with some clays causes conditions unfavorable for water movement and

plant growth. The hazard from sodium can be estimated by its ratio to calcium and magnesium, and methods are available to

determine its effect on soils and plants.

Nutrients important to plants include nitrogen, phosphorus, potassium, zinc, boron, and sulfur, all of which may be present in

wastewater. Themost beneficial nutrient in reclaimed water is nitrogen, whichmay replace an equal amount of nitrogen in fertilizer

during the growing period. However, nitrogen in excessive amounts may be detrimental to crops and monitoring may be required.

It should also be noted that under aerobic conditions, nitrogen in the wastewater existing as organic or ammonia nitrogen will

ultimately be converted to nitrate, of concern because of its relationship to methemoglobinemia.
Applications of Water Reuse
As previously indicated, water is becoming a scarce resource and the use of reclaimed water for many purposes is receiving

increasing attention. Possible uses of reclaimed water and potential restraints are shown in Table VI.

Thus a wide spectrum of applications for reclaimed water exists, and each use has special concerns and requirements for treating

the wastewater that helps to ameliorate these concerns. More cities, in particular those in arid, semiarid, and water-short areas, will

increase their interest in water reuse. It is unlikely that direct potable reuse will be common in the near future; however, as is the

case in Namibia, where no other source is available, pipe-to-pipe use is possible with no apparent adverse effects. One only has to

consider the many wastewater discharges into the Mississippi River and the use of that waterbody as a drinking water source for

New Orleans to conclude that indirect potable reuse is viable. Advanced wastewater treatment can produce almost any water

quality desired and has become more reliable and effective through experience and innovation.

http://nepis.epa.gov/Adobe/PDF/30006MKD.pdf


Table VI Categories of Waste water Reuse and Potential Constraints a, b

Waste water reuse categories Potential constraints

1. Agricultural irrigation
Crop irrigation
Commercial nurseries

• Surface and groundwater pollution if not properly managed

• Marketability of crops and public acceptance

• Public health concerns related to pathogens (bacteria, viruses, parasites)

• Effect of water quality, particularly on soils & crops
2. Landscape irrigation
Parks
Schoolyards
Freeway medians
Golf courses
Cemeteries
Greenbelts
Residential

• Public health concerns related to pathogens

• Use area control including buffer zone; may result in high user cost

3. Industrial recycling and
reuse

Cooling
Boiler feed
Process water
Heavy construction

• Constituents in waste water related to scaling, corrosion biological growth, and fouling

• Cross connection potable and reclaimed water lines

• Public health concerns, particularly aerosol transmission of pathogens in cooling water

4. Groundwater recharge
Groundwater replenishment
Salt water intrusion control
Subsidence control

• Organic chemicals in reclaimed waste water and their toxicological effects

• Possible contamination of groundwater aquifer used as a source of potable water

• Total dissolved solids, nitrates, and pathogens in reclaimed wastewater

5. Recreational/
environmental uses

Lakes and ponds
Marsh enhancement
Streamflow augmentation
Fisheries
Snowmaking

• Health concerns related to presence of bacteria,viruses and other pathogens (e.g., enteric infections and ear, eye
and nose infections)

• Eutrophication due to P and N in receiving water

• Toxicity to aquatic life

6. Nonpotable urban uses
Fire protection
Air conditioning
Toilet flushing

• Public health concerns on pathogen transmitted by aerosols

• Effects of water quality on scaling, corrosion, biological growth, and fouling

• Cross connections of potable and reclaimed water lines

7. Potable reuse • Constituents in reclaimed water, especially trace organic chemicals and their toxicological effects

• Health concern regarding pathogen transmission

aTaken from Waste water Engineering, Metcalf and Eddy, McGraw-Hill, 2003.
bArranged in descending order of projected volume of use.

30 Wastewater Treatment &Water Reclamation
With regards to planned indirect potable reuse, the National Resources Council stated in 1998 that any community considering

potable reuse should do so only after a careful, thorough, site-specific assessment that includes contaminant monitoring, health

and safety testing, and system reliability evaluation.

It is instructive to examine several successful water-reuse projects to illustrate the viability and utility of wastewater reuse and its

potential in helping to solve critical water shortages.

St. Petersburg Dual Water System
Dual water systems have the capability of minimizing the use of potable water inasmuch as non-potable water is used is used for

purposes not requiring potable water. This reduces the demand for potable water and its concomitant cost of treatment. The use of

dual water systems is much more attractive when developing new systems, when the cost of constructing another distribution

system can be minimized, as was the case in St. Petersburg. The St. Petersburg system, which has been in operation since 1977, uses

20 MGD of reclaimed water via 260 miles of distribution piping. The reclaimed water is used for parks, golf courses, industrial

processes, commercial uses, and residences. The St. Petersburg dual water system approach has allowed the city to meet the demand

from a 10% population increase without increasing supplies. When excess reclaimed water exists, forty million gallons of treated

wastewater can be stored onsite; after that the reclaimed water is pumped into a saltwater aquifer some 900 ft below the ground

surface.

The Orange County, California, Groundwater Replenishment System
At Orange County, CA groundwater discharge with direct injection of reclaimed wastewater has been practiced since 1976. The

original plant treated 15 MGD of activated sludge effluent using, reverse osmosis to treat part of the effluent to satisfy a 500 mg l�1



Wastewater Treatment &Water Reclamation 31
TDS maximum requirement because of limitations imposed. The water was then injected into four aquifers to form a seawater

intrusion barrier. Before injection, the water was blended 2:1 with well water from a deep non-contaminated aquifer. The water

could then flow to the ocean or to augment the potable water supply, or in both directions. The water produced from the treatment

plant had no measurable viruses, non-detectable coliform organisms, and an average turbidity of 0.22 TU. Continuing monitoring

showed the treatment process removed potential contaminants to non-detect levels for drinking water. Epidemiological studies

showed no measurable adverse health effects in the populations ingesting the reclaimed water. It must be recognized that the

reclaimed water was diluted with non-contaminated water and had time in the aquifer for natural purification. This facility was

recently demolished to make room for a new Groundwater Replenishment (GWR) system. The system opened in 2008 at a cost of

$480 million to build and $29 million a year to operate. This enhancement was necessary due to increased population growth, salt

water intrusion due to over pumping from the ground water aquifer, the on going chronic drought, and the increased cost of

importing water fromNorthern California. The treatment train consist of filter screens followed by microfiltration. Reverse osmosis

is next and the effluent is disinfected using UV light with hydrogen peroxide, About 70 MGD of water is produced. Approximately

half filters through the soil into deep aquifers. The rest is injected into the Orange County seawater barrier to prevent ocean

seawater intrusion.
The Tahoe-Truckee Sanitation District
This advanced 9.6 MGD wastewater treatment plant, which is located near Lake Tahoe, California, is probably the longest-

operating sophisticated plant in the world. This treatment process consist of screening, grit removal, sedimentation, activated

sludge, biological phosphorous removal, chemical treatment, filtration, ion exchange ammonia removal and chlorination for

disinfection. A unique system of ammonia removal is employed. A combination of ion exchange using clinoptilolite (a natural

ion-exchange medium) in conjunction with an indoor air stripping operation results in the recovery of ammonium sulfate, a

fertilizer. The effluent has better water quality than many municipal drinking waters. In spite of the high degree of treatment, the

effluent is injected into the groundwater system via a leach field where it eventually finds its way into the Truckee River, which is the

major source of water for Reno, Nevada.
Regulations for Water Reuse
There are presently no existing federal standards for water reclamation and reuse. However, several states have adopted applicable

regulations, and as the need for water becomes more critical, more stringent state regulations will undoubtedly be promulgated.

Arizona, California, Colorado, Florida, Hawaii, Nevada, Oregon, and Texas have adopted regulations that encourage water reuse.

Some states have based their regulations on providing an alternative to surface water discharge. In states with no regulations, reuse

may be permitted on a case-by-case basis. It should also be noted that many foreign countries have pertinent regulations and the

World Health Organization has published guidelines for water reuse.

The prime objective of existing regulations is to protect public health and the major consideration has been for irrigation;

however, little attention has been given to the potential adverse effects of some constituents of wastewater on plants and soil.

As previously mentioned, these effects can be profound and should be considered. The regulations address the following categories

of reuse with appropriate restrictions and requirements (taken from Guidelines for Water Reuse, USEPA, 2004)

1. Unrestricted urban reuse. Irrigation in areas in which public access is not restricted, such as parks, playgrounds, school yards

and residences, toilet flushing, fire fighting, air conditioning, construction, ornamental fountains, and aesthetic

impoundments.

2. Restricted urban reuse. Irrigation of areas in which public access can be controlled, such as golf courses, cemeteries, and highway

medians.

3. Agricultural reuse on food crops. Irrigation of food crops that are intended for direct human consumption, often further classified

as to whether the food crop is to be processed or consumed raw.

4. Agricultural reuse on nonfood crops. Irrigation of fodder, fiber and seed crops, pastureland, commercial nurseries, and sod farms.

5. Unrestricted recreational use. An impoundment of water in which no limitations are imposed on body-contact water-recreation

activities.

6. Restricted recreational reuse. An impoundment of reclaimed water in which recreation is limited to fishing, boating, and other

noncontact recreational activities.

7. Environmental reuse. Reclaimed water used to create artificial wetlands, to enhance natural wetlands, and to sustain stream flows.

8. Industrial reuse. Reclaimed water used in industrial facilities primarily for cooling system makeup water, boiler feed water,

process water, and general washdown.

Requirements may include water quality and treatment, monitoring, system reliability, storage for system or excess reclaimed water,

application rates, groundwater monitoring, and setback or buffer zones. The most restrictive regulations are for indirect potable use

via groundwater recharge by surface spreading or direct injection and augmentation of surface supplies. An important consider-

ation in indirect potable reuse is public perception. Several projects have been rejected because of public and/or political pressure,

health concerns being the major reasons for rejection. These categories of reuse and pertinent restrictions have been further refined

and expanded by USEPA Guidelines for Water Reuse, 2012.



32 Wastewater Treatment &Water Reclamation
Finally, the question of water rights must be investigated. While states east of the Mississippi use the Riparian Rights Doctrine,

states west of the Mississippi use the Doctrine of Prior Appropriation. In Western water-short areas, water rights may play a major

role in any water resource project.
Further Reading

Byers W, Lindgren G, Noling C, and Peters D (2003) Industrial Water Management A Systems Approach, 2nd edn. New York: American Institute of Chemical Engineers.
Culp GL and Culp RL (1974) New Concepts in Water Purification. Princeton, NJ: Van Nostrand Reinhold.
Droste RL (1997) Theory and Practice of Water and Wastewater Treatment. New York: John Wiley & Sons, Inc.
Eckenfelder WW, Ford DL, and Englande AJ (2009) Industrial Water Quality, 4th edn. New York: McGraw-Hill.
Holdsworth R (1991) New Health Considerations in Water Treatment. U.K.: Avebury Technical.
Krenkel PA and Novotny V (1980) Waste Quality Management. New York: Academic Press.
Metcalf WJ and Eddy (2003) Wastewater Engineering Treatment & Reuse, 3rd ed. New York: McGraw-Hill.
Metcalf WJ and Eddy AECOM (2007) Water Reuse Issues, Technologies and Applications. New York: McGraw-Hill.
National Academy of Science and National Academy of Engineering (1972) Water Quality Criteria. Washington, D.C.: U.S. Government Printing Office.
State of California (1999) Wastewater Reclamation Criteria. California Administrative Code, Title 22, Division 4. Berkeley, California: Department of Health Services.
USEPA (2000) Biosolids Technology Fact Sheet, EPA 832-F-00-064. Washington, D.C.: USEPA.
USEPA (2015) 40 CFR Part 503 Standards for the Use or Disposal of Sewage Sludge. Washington, D.C.: USEPA.
USEPA (2004) Guidelines for Water Reuse EPA/625/R-04/108. Washington, D.C.: USEPA.
USEPA (2012) Guidelines for Water Reuse EPA/625/R-04/108. Washington, D.C.: USEPA.
Water Pollution Control Federation (1989) Water Reuse, Manual of Practice SM-3, 2nd edn. Washington, D.C.: Water Pollution Control Federation.
Weber WJ Jr (1972) Physicochemical Processes for Water Quality Control. New York: Wiley (Interscience).
Relevant Websites

(http://nepis.epa.gov/Adobe/PDF/30006MKD.pdf)–USEPA Guidelines for Water Reuse, 2004.

http://water.epa.gov/lawsregs/rulesregs/sdwa/regulations.cfm.

http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0010
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0015
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0020
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0025
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0030
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0035
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0040
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0045
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0050
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0055
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0060
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0065
http://refhub.elsevier.com/B978-0-12-409548-9.09508-7/rf0070